

GMC – v – DR JANE BARTON**CHRONOLOGY: PATIENT E – GLADYS RICHARDS****Date of Birth:** Code A

Date:	Event:	Source:	Page(s):	Comments:
4/2/98	Assessed by Dr Banks.	Correspondence Nursing home notes GP notes	90, 108 677 773	
2/3/98	Reviewed by Dr Banks.	Correspondence	106	
3/3/98	Reviewed by Dr Bassett (GP), and on 4/6/98, 9/7/98 and 23/7/98.	Clinical notes Nursing home notes GP notes	550 677 773-777	

29/7/98	Taken to A&E, Royal Hospital Haslar, after fall in nursing home, fracturing right neck of femur.	A&E notes Clinical notes	168 172	
30/7/98	Admitted from A&E, Royal Hospital Haslar. Undergoes operation – right hip hemi-arthroplasty.	Referral letter Significant events Clinical notes Operation record Drug charts Nursing notes Care plan	22 36 174 176 238-243 245 258	
31/7/98	Reviewed on ward round.	Clinical notes Nursing notes	175 244	
2/8/98	Reviewed by SHO.	Clinical notes	175	

3/8/98	Geriatric referral made. Reviewed by Dr Reid.	Correspondence Clinical notes Nursing notes	24 184-185 280	
8/8/98	Reviewed by HO.	Clinical notes Nursing notes	185-186 296	
10/8/98	Reviewed by orthopaedic nursing team. Referred to GWMH.	Referral letter Nursing notes	22 296-297	
11/8/98	Transferred to Daedalus Ward, GWMH. Reviewed by Dr Barton.	Referral letter Clinical notes Significant events Assessment notes	22 30 36 38-43	

	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Oramorph: Dr Barton prescribes 2.5-5ml (5-10mg) PRN. 10mg administered at 11.15 and 11.45. • Diamorphine: Dr Barton prescribes 20-200mg/24hrs PRN by subcutaneous infusion. Not administered. • Hyoscine: Dr Barton prescribes 200-800µg/24hrs PRN by subcutaneous infusion. • Midazolam: Dr Barton prescribes 20-80mg/24hrs PRN by subcutaneous infusion. • Haloperidol: Dr Barton prescribes 1mg twice daily. One dose administered. • Lactulose: Dr Barton prescribes 10ml twice daily. Administered until 14/8/98 and on 17/8/98. 	Drug charts	63-67	
12/8/98	Reviewed by nursing team	Nursing care plan	50	
	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Oramorph: 10mg administered at 06.15. Dr Barton also prescribes 5mg four times daily and 10mg nocte PRN (in regular prescriptions section, marked "PRN"). These prescriptions not administered. • Haloperidol: Two 1mg doses administered. 	Drug charts	63-67	

13/8/98	Found on floor at 13.30.	Contact record Nursing care plan	46 51	
	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Oramorph: 10mg administered at 20.50. • Haloperidol: Two 1mg doses administered. Dr Barton also prescribes 0.5ml/1mg PRN “if noisy” (in regular prescriptions section, crossed out with “PRN” written in). One dose administered. 	Drug charts	63-67	
14/8/98	<p>Hip x-ray. Reviewed by Dr Barton. Re-admitted to Royal Hospital Haslar, for relocation of right hip.</p>	<p>Transfer letter Correspondence Clinical notes Contact record Nursing care plan X-ray report A&E notes Clinical notes Operation notes Drug charts (Haslar) Nursing notes (Haslar)</p>	<p>8 23 30-31 46 51 78 194 196 202 286-291 297</p>	

	<p>Drug charts indicate (GWMH):</p> <ul style="list-style-type: none"> • Oramorph: 10mg administered at 11.50. • Haloperidol: One 1mg dose administered. 	Drug charts (GWMH)	63-67	
17/8/98	<p>Transferred back to Daedalus Ward, GWMH. Reviewed by Dr Barton. Hip x-ray.</p>	<p>Transfer letter Clinical notes Contact record Nursing care plan X-ray report Clinical notes Discharge record Nursing notes (Haslar)</p>	<p>8 31 46-47 51 76 197 208 294</p>	
	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Oramorph: 5mg administered three times during the day and 10mg administered at 20.30. • Diamorphine: Dr Barton prescribes 40-200mg/24hrs by subcutaneous infusion. • Haloperidol: One 1mg dose administered. Dr Barton also prescribes 5-10mg/24hrs by subcutaneous infusion. 	Drug charts	63-67	

18/8/98	Reviewed by Dr Barton.	Clinical notes Contact record Nursing care plan	31 47-48 51	
	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Oramorph: 10mg administered twice. • Diamorphine: 40mg/24hrs administered at 11.45. • Midazolam: 20mg/24hrs administered at 11.45. • Haloperidol: 5mg/24hrs administered at 11.45. 	Drug charts	63-67	
19/8/98	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Diamorphine: 40mg/24hrs administered at 11.20. • Midazolam: 20mg/24hrs administered at 11.20. • Haloperidol: 5mg/24hrs administered at 11.20. • Hyoscine: 200µg/24hrs administered at 11.20 (writing unclear – possibly 400µg). 	Contact record Nursing care plan Drug charts	48 51, 59 63-67	

20/8/98	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Diamorphine: 40mg/24hrs administered at 10.45. • Midazolam: 20mg/24hrs administered at 10.45. • Haloperidol: 5mg/24hrs administered at 10.45. • Hyoscine: 400µg/24hrs administered at 10.45. 	Drug charts	63-67	
21/8/98	Reviewed by Dr Barton.	Clinical notes Contact record	31 48-49	
	<p>Drug charts indicate:</p> <ul style="list-style-type: none"> • Diamorphine: 40mg/24hrs administered at 11.55. • Midazolam: 20mg/24hrs administered at 11.55. • Haloperidol: 5mg/24hrs administered at 11.55. • Hyoscine: 400µg/24hrs administered at 11.55. 	Drug charts	63-67	
	Death recorded at 21.20.	Clinical notes Contact record	31 48-49	